MULTIFLO

22

9339 Power Unit & Driver Assembly

ettt e =
WRNHOWOD-IOWWVME WM - D

Description

Pinion Assembly

1/4-28x3/16" Setscrew

"u" Ring

Pinion

Gearhead Assembly

Pipe Plug

Pipe Plug

Drive Unit Base

#10x1/2" Self-Drilling Screw
Drive Unit Cover

5/16x5/8" Hx.Hd. Bolt/4 used
Hub, Drive Gear

MULTIFLO Drive Gear

Part No. Key
3249 14
5929 15
3209 16
3245 17
3261-8-~ 18
3516 19
2755 20
8207 21
3037 27
8208 23
4412-1 24
8213 25
8463 26

Description

5/16-18x7/8"Soc.Hd.Cap Screw
Base Connector

1/4-20 Locknut/4 used

Dowel Pin

Wear Shoe

1/4-20x1/2" Hx.Hd.M.S./8 used
End Connector

1/3 HP 230 V. Motor

“5" Hook

Chain

10-24 Hex Head Screw

10-24 Stamped Nut

Auger Brace

Part No.

6850-1
8249
1269
8699
8210
1487
8211
9345
723
1302
1951
135

24674

COMPLETE POWER UNIT
WITH GEARHEAD ASSEMBLY

IS

CHORE-TIME PART NO. 3259-64

-58~




MULTIFLO

14411 MULTIFLO Boot Assembly

Key Description Part No.
1 5/16" Wing Nut 2146
2 5/16-18 Cupped Washer e
3 5/16-18 Rubber Washer —6152~
4 Handle--included with 6301 ————
5 Clean-out Cover 6301
6 Back Plate 6298
7 Tube Clamp 976
8 Boot Body Weldment 8220
9 Adapter Plate 7856
10 5/16-18 Sealing Washer 8491
11 5/16" Wing Nut 2146
12 Adjustment Gate Assembly 8302
13 Cannonball 3621 ®)
®
O—
Installation Tools
For Proper
Use See
Key Descriptipon Part No. Page
1 Crank Assembly 8697 8
*3 Closure 8718 10
*3 Cover Clamp 8643 -
4 Welding Bridge B227 7
5 Welding Clamp 8264 9

*The Closure and Clamps are installed over the tube
after auger installation, and the crank is removed.
They are not installation tools but are shown here
because they are shipped with the hand crank
assembly.

.....59_.




| MULTIFLO

Line Components

Key Description

*#]  Screw Hook
*#¥2  Chain
*3 IISII HOQk

4 MULTIFLO Auger
5 Tube Clamp
& 10 ft. PVE Tube
7 90 Degree Hardened Steel Elbow w/clamp 20457
90 Degree Hardened Steel Elbow only 9763
Clamp 8643
8 Boot Outlet Coupler B555
9  Tube Connector 8029
§10 Auger Connector 24728

§11 5/16-18 x 5/8 Set Screw (2 required) 24979

‘*Components of 6372 Suspension Kit Not shown:
PVC Cement % pint 6303-1

§(2) Auger Connectors and (4) Set Screws may be
ordered as p/n 24961-2. (12) Auger Connectors
and (24) Set Screws may be ordered as p/n
24961-12.

Key Description Part No.
1 M5 X .25 Cheese Hd. M. S. 985~
2 Coupling Half -8852
3 15° Elbow Half (R.H.) 15302
4  Tube Coupling Half —8853
5 Hose Clamp B643
6 M5 Hex Nut 958
7' 15° Elbow Half (L.H.) —313083—

The 90° Segmented Elbow may be ordered
under Chore-Time Part No. 8455.

Key Description Part No.
1 Pair of Clear Tube Halves 8711
2 Clamp--5 used B643

The 8710 Kit includes one 8711 (pair of tube
halves) and one 8727 Parts Package (5 #8643
clamps)

__6()_




